
D

C

B

AA

B

C

D

1345678

8 7 6 5 4 3 2 1

CHECKED

ZINEX MINING CORP.
SIZE DWG.  NO.

A
NAME DATE

DRAWN

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF 
ZINEX MINING CORP. ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT 
THE WRITTEN PERMISSION OF ZINEX MINING CORP. IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL ZINEX A5 DIAMOND 
DRILLC.S. 2015-09-11

2007-12-28

2
C.S. A5 - DRILL SKID ASSEMBLY



 3'-6" 

 7'-8 25
32 " 

 12'-0" 

 28'- 1
4 " OVER ALL 

13'-8 1
4 " FEED

FRAME LENGTH

 45.00° 

 20'-10 9
32 " 

15'-11 1
2 "

STINGER LENGTH

 6'-0" STROKE 

D

C

B

AA

B

C

D

1345678

8 7 6 5 4 3 2 1

CHECKED

ZINEX MINING CORP.
SIZE DWG.  NO.

A
NAME DATE

DRAWN

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF 
ZINEX MINING CORP. ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT 
THE WRITTEN PERMISSION OF ZINEX MINING CORP. IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL ZINEX A5 DIAMOND 
DRILLC.S. 2015-09-11

2007-12-28

2
C.S. A5 - DRILL SKID ASSEMBLY



28

31

27

32

45

34

33

6

9

51

38

37
4

36

3

2
48

47

84

46

61

46

60

59

5

52

44

43

42

63

29

30

26

66

90

989

78

66

88

89
D

C

B

AA

B

C

D

1345678

8 7 6 5 4 3 2 1

CHECKED

ZINEX MINING CORP.
SIZE DWG.  NO.

A
NAME DATE

DRAWN

THE INFORMATION CONTAINED IN THIS DRAWING IS THE SOLE PROPERTY OF 
ZINEX MINING CORP. ANY REPRODUCTION IN PART OR AS A WHOLE WITHOUT 
THE WRITTEN PERMISSION OF ZINEX MINING CORP. IS PROHIBITED.

PROPRIETARY AND CONFIDENTIAL ZINEX A5 DIAMOND 
DRILLC.S. 2015-09-11

2007-12-28

2
C.S. A5 - DRILL SKID ASSEMBLY



ITEM NO. PART NUMBER DESCRIPTION QTY.
1 A5-008-005 V14 ROTATION MOTOR 1
2 A5-080-008 FEED CYLINDER ROD EYE 2
3 A5-080-003 FEED CYLINDER 2
4 A5-080-001 HOIST CYLINDER 2
5 A5-075-015 ROTZLER HOIST WINCH 1
6 A5-075-013 6" SHEAVE BLOCK 2
7 A5-075-011 SADDLE SPRING BOLT - 18mm 6
8 A5-075-010 SADDLE SPRINGS 12
9 A5-075-007 5" SHEAVE BLOCK 1
10 A5-070-003 H/P FOOT CLAMP 1
11 A5-070-002 B20 DRILL HEAD - "H" CHUCK 1
12 A5-014-A01 FEED CYL LUG WELDMENT 2
13 A5-014-005 FEED CYLINDER SHIM - 12 GA 2
14 A5-014-004 FEED CYLINDER SHIM - 10 GA 2
15 A5-014-003 FEED CYLINDER SHIM - 3/16" 2
16 A5-013-A02 GEAR SHIFT RETAINER 1
17 A5-013-A01 DRILL HEAD TOP PLATE WELDMENT 1
18 A5-013-009 DRILL HEAD BULKHEAD 1
19 A5-013-008 SPACER - HEAD FILTER MOUNT 1
20 A5-013-004 DRILL HEAD MOUNTING PLATE 1
21 A5-012-A01 FOOT CLAMP MOUNT PLATE 1
22 A5-012-006 FOOT CLAMP CYLINDER MOUNT 1
23 A5-012-005 FOOTCLAMP CYLINDER MOUNT - TOP 1
24 A5-012-004 FOOTCLAMP CYLINDER MOUNT - BOTTOM 1
25 A5-011-A01 SHIV WHEEL MOUNT - FEED FRAME 1
26 A5-010-A05 STIFF LEG CARBIDE INSERT 2
27 A5-010-A04 ROD RACK INNER STIFF LEG ASSEMBLY 1
28 A5-010-A03 ROD RACK STIFF LEG BASEPLATE 1
29 A5-010-A02 INNER STIFF LEG WELDMENT 2
30 A5-010-A01 OUTER STIFF LEG WELDMENT 2
31 A5-010-010 ROD RACK OUTER STIFF LEG 1
32 A5-009-A01 ROD RACK ASSEMBLY 1
33 A5-008-A03 LARGE ROD GUIDE ASSEMBLY 1
34 A5-008-A02 SMALL ROD GUIDE ASSEMBLY 1
35 A5-008-A01 ROD GUIDE - SADDLE 1
36 A5-007-A03 A5 HOIST CYLINDER PIN - LONG 2
37 A5-007-A02 A5 HOIST CYLINDER PIN - SHORT 2
38 A5-007-A01 A5 FEED FRAME PIN 1
39 A5-007-010 FEED CYL PIN 2
40 A5-007-009 SADDLE BLOCK PIN 2
41 A5-007-008 HEAD/FOOT CLAMP PIN 2
42 A5-007-007 SWING BOLT 6
43 A5-007-006 SWING BOLT PIN 6
44 A5-006-A03 FEED FRAME STAND ASSEMBLY 1
45 A5-005-A05 ZINEX A5 STINGER 1

ITEM NO. PART NUMBER DESCRIPTION QTY.
46 A5-005-010 STINGER WASHER PLATE 2
47 A5-004-A03 ZINEX A5 - TOP SADDLE ASSEMBLY 1
48 A5-004-A02 ZINEX A5 - BOTTOM SADDLE ASSEMBLY 1
49 A5-004-018 CYLINDER MOUNTING BLOCK - DRILLED 1
50 A5-004-016 ROD BREAKER ARM 1
51 A5-003-A07 FEED FRAME C/W RAILS 1
52 A5-002-A01 WIRELINE WINCH ASSEMBLY 1
53 A5-001-A01 FEED FRAME SKID 1
54 B27.1 - NA1-100 1" SNAP RING 4
55 LOCK WASHER 5/8" LOCK WASHER 10
56 HNUT 0.7500-10-D-N 3/4" NC NUT 5
57 HBOLT 0.7500-10x2.75x1.75-N 3/4" X 2 3/4" NC BOLT 2
58 FW 0.75 3/4" FLAT WASHER 12
59 .75 NC NUT 3/4" NC NUT 18
60 .75 LOCK WASHER 3/4" LOCK WASHER 17
61 .75 FLAT WASHER 3/4" FLAT WASHER 16
62 .75 FLAT WASHER 3/4" FLAT WASHER 18
63 .625 NUT 5/8" NC NUT 8
64 .625 FLAT WASHER 5/8" FLAT WASHER 2
65 .625 FLAT WASHER 5/8" FLAT WASHER 22
66 .5 NC NUT 1/2" NC NUT 31
67 .5 LOCK WASHER 1/2" LOCK WASHER 45
68 .5 FLAT WASHER 1/2" FLAT WASHER 16
69 .5 FLAT WASHER 1/2" FLAT WASHER 56
70 .375 LOCK WASHER 3/8" LOCK WASHER 12
71 .375 FLAT WASHER 3/8" FLAT WASHER 12
72 HBOLT 0.5000-13x7x1.375-N 1/2" X 7" NC BOLT 4
73 HBOLT 0.5000-13x6.5x1.375-N 1/2" X 6" NC BOLT 4
74 .75 X 3 NC BOLT 3/4" X 3" NC BOLT 4
75 FW 0.375 3/8" FLAT WASHER 4
76 HBOLT 0.3750-16x1.125x1.125-N 3/8" X 1 1/8" NC BOLT 4
77 18 MM NUT 18 MM NC NUT 5
78 .5 X 2 NC BOLT 1/2" X 2" NC BOLT 16
79 HBOLT 0.7500-10x2.75x1.75-N 3/4" X 2 3/4" NC BOLT 9
80 HBOLT 0.4375-14x1.5x1.125-N 7/16" X 1 1/2" NC BOLT 8
81 .625 X 3.5 NF BOLT 5/8" X 3 1/2" NF BOLT 2
82 HBOLT 0.7500-10x1.5x1.5-N 3/4" X 1 1/2" NC BOLT 4
83 .5 X 2.25 NC BOLT 1/2" X 2 1/4" NC BOLT 8
84 .75 X 8 NC BOLT 3/4" X 8" NC BOLT 4
85 HBOLT 0.5000-13x1.5x1.25-N 1/2" x 1 1/2" NC BOLT 9
86 .375 X 1.25 NC BOLT 3/8" X 1 1/8" NC BOLT 10
87 .375 X 2.75 NC BOLT 3/8" X 2 3/4" NC BOLT 2
88 .5 X 1.375 NC BOLT HEX BOLT 1/4"-20, 0.5" FULLY THREADED 4
89 .75 X 3.75 NC BOLT 3/4" X 3 3/4" NC BOLT 4
90 .5 X 2.5 NC BOLT FULL THREAD 1/2" X 2 1/2" NC FULL THREAD BOLT 4
91 18MM NUT 18 MM NC NUT 1

5 4 3 2 1


	Sheet3
	Drawing View1
	Drawing View7

	Sheet5
	Drawing View5
	Drawing View6

	Sheet6
	Drawing View8
	Detail View B (1 : 24)
	Detail View C (1 : 24)
	Detail View D (1 : 24)
	Detail View E (1 : 12)
	Detail View F (1 : 12)
	Detail View G (1 : 18)
	Detail View H (1 : 16)

	Sheet7

